



**RAPPORTO DI PROVA N°:**  
Test Report N°.

020990/23

**DITTA PRESENTATRICE:**  
Applicant:

**ZIMMER+ROHDE GMBH - ZIMMERSMUHLENWEG 14-18 -  
OBERURSEL FRANKFURT (DE)**

**DESCRIZIONE CAMPIONE (fornita dal cliente):**  
Sample description (made by customer) :

**Sample of woven fabric colour light blue named STYLE 21296  
COL.596.**

**CAMPIONAMENTO:**  
Sampling:

**A cura del cliente  
Made by the customer**

**DATA RICEVIMENTO:**  
Date of Receipt:

**19 ottobre 2023  
October 19, 2023**

**DATA ESECUZIONE PROVE:**  
Test execution date:

**Dalla data di ricevimento alla data di emissione  
From the date of receipt to the date of issue**

## **Risultati di Laboratorio Test Results**



**Le prove non accreditate Accredia sono quelle indicate con l'asterisco \***

I risultati enunciatati si riferiscono unicamente ai campioni così come ricevuti, se non diversamente indicato nel rapporto di prova, e non alla partita che gli stessi rappresentano. I campioni analizzati si conservano per tre mesi. Il presente rapporto di prova ha valore solo se in originale e non può essere riprodotto parzialmente, salvo approvazione scritta del laboratorio

**Test that are marked with an asterisk \* are not accredited by Accredia**

The declared results refer only to the samples as received, if not otherwise specified in the test report, and not to the batch they represent. The analysed samples will be kept for three months. This test report is valid only in its original form and cannot be partially reproduced without written approval of the laboratory

### **Italy Headquarters**

BRACHI TESTING SERVICES srl  
Via Sabadell, 162/21 - 59100 Prato - Italy  
ph. +39.0574.591343 - fax +39.0574.593975  
www.brachi.it





<b>TEXTILE-DETERMINATION OF THE ABRASION RESISTANCE OF FABRICS BY THE MARTINDALE METHOD</b>	
Test Method	ISO 12947-2:2016; ISO 12947-1:1998+COR1:2002
Test carried out under normal atmosphere at	20°C +/- 2°C ; 65% +/- 2% U.R.
Testing Apparatus	Martindale J.H.HEALS
Pressure:	12 KPa
Specimen	Woven fabric
Specimen preparatory treatment	--
Departure from the procedure	--
<b>RESULTS</b>	
SPECIMEN 1 - Revs	30.000
SPECIMEN 2 - Revs	30.000
SPECIMEN 3 - Revs	30.000
Abrasion resistance at 30.000 revs	
Presence of Pilling	No
Removed Pilling	No

<b>TEXTILES-DETERMINATION OF FABRIC PROPENSITY TO SURFACE FUZZING AND TO PILLING-PART 2: MODIFIED MARTINDALE METHOD</b>			
Test Method	ISO 12945-2: 2020; ISO 12945-4:2020		
Test carried out under normal atmosphere	20°C +/-2°C; 65% +/-2% U.R.		
Pretrattament of the sample	No		
Weight applied	415 g		
Abradant used	abrading cloth		
Test specimens for each level	--		
Number of observers	2		
Any deviation from the procedure	--		
<b>RESULTS</b>			
Visual assessment grade 1-5			
1 - severe/dense pilling/fuzzing and or matting			
5 - no change			
	PILLING GRADE	FUZZING GRADE	MATTING GRADE
AT N° 2000 REVS	4	4	4/5

Le prove non accreditate Accredia sono quelle indicate con l'asterisco \*

I risultati enunciati si riferiscono unicamente ai campioni così come ricevuti, se non diversamente indicato nel rapporto di prova, e non alla partita che gli stessi rappresentano. I campioni analizzati si conservano per tre mesi. Il presente rapporto di prova ha valore solo se in originale e non può essere riprodotto parzialmente, salvo approvazione scritta del laboratorio

Test that are marked with an asterisk \* are not accredited by Accredia

The declared results refer only to the samples as received, if not otherwise specified in the test report, and not to the batch they represent. The analysed samples will be kept for three months. This test report is valid only in its original form and cannot be partially reproduced without written approval of the laboratory

**Italy Headquarters**

BRACHI TESTING SERVICES srl  
Via Sabadell, 162/21 - 59100 Prato - Italy  
ph. +39.0574.591343 - fax +39.0574.593975  
www.brachi.it





BRACHI  
TESTING  
SERVICES

RAPPORTO DI PROVA N° - TEST REPORT N° : 020990/23

Prato, 07 novembre 2023

P.I. Primo Brachi  
Direttore



La copia originale del certificato può essere scaricata dal sito <http://mylab.brachi.it/validaterdp.aspx> usando il seguente codice: KFNuBZSdw0ZEjnr5lqdGg==

**FINE DEL RAPPORTO DI PROVA**  
**END OF TEST REPORT**



**Le prove non accreditate Accredia sono quelle indicate con l'asterisco \***

I risultati enunciati si riferiscono unicamente ai campioni così come ricevuti, se non diversamente indicato nel rapporto di prova, e non alla partita che gli stessi rappresentano. I campioni analizzati si conservano per tre mesi. Il presente rapporto di prova ha valore solo se in originale e non può essere riprodotto parzialmente, salvo approvazione scritta del laboratorio

**Test that are marked with an asterisk \* are not accredited by Accredia**

The declared results refer only to the samples as received, if not otherwise specified in the test report, and not to the batch they represent. The analysed samples will be kept for three months. This test report is valid only in its original form and cannot be partially reproduced without written approval of the laboratory

#### Italy Headquarters

BRACHI TESTING SERVICES srl  
Via Sabadell, 162/21 - 59100 Prato - Italy  
ph. +39.0574.591343 - fax +39.0574.593975  
[www.brachi.it](http://www.brachi.it)



LAB N. 0224 L

Pag. 3 di 3

CR1-IT-01/21